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National Textiles and Garment Quaiity Supervision Inspection Center(Zhejiang)
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DECLARATION

1 Our orgamzanon guarantees impartiality, independence and honesty of inspection, and is responsible for the results of
mspectlon ping the pl pplied by the entrusting party confidential and at the same time protecting the ownership of
the samples supplied.

2. The test report will be deemed invalid without signatures of the inspector/reviewer and authorized personnel, and the red
special inspection stamp of our organization.

3. The test report will be invalid if it is altered. Copies of the report are invalid without the red special inspection stamp of our
organization.

4. The test results shown in this report is only valid for the tested sample.

5. All the pages of the report .are ‘integral parts of the report. Our organization will not be responsible for any
misunderstanding or other results caused by using separate page(s) of the report.

6. If there is any dissent of the report, the entrusting party shall notify our organization timely. For the mandatory inspection
given by governmental administration departments, and dissent about the sample being'tested or test results on the report

should be dealt with in accordance with national regulations.
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- The Afflhated Inspectlon Centers-
WL BT SR BRI A
Zhejiang Light Industrial Products Inspection and Research Institute
BRI SR = R B BRI SO (T

National Textiles and Garment Quality Supervision Inspection Centex(Zhepang)

M dik: TR TR Y300 56 S8
Address Building No.6, 300 XiaSha Road, Hangzhou, Zhejiang
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- National Center for Quality Supemsmn Inspection of Fumlture(Zhejlang)
HLH BHRERFKES RRERRT O
Zhejiang Center of Quality Test for Indoor Safety and Fumiture Products
O dk: BRLEMMTRNER RESTEE I | 5 REXFERNIE 4 S
Address: Building 4 LiangZhu University Science and Technology Park, No.1,
JingYi Rd, Yuhang District, Hangzhou, Zhejiang

HHLE BT RASFRIERRT O
Zhejiang Center of Quality Test for Light Industry and Hardware Products
HLAHE A RRERRT O
Zhejiang Center of Quality Test for Sports Products
ok HRCAMMTEBXRE LS 222 535
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Address: No. 222 Tianmushan Rd., Hangzhou, Zhejiang

Building 3 LiangZhu University Science and Technology Park, No.1,

JingYi Rd., Hangzhou, Zhejiang
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National Center for Quality Supcmsmn Inspection of Lock(Zhejiang)
HHLA LR R R PO

Zhejiang Center of Quality Test for Lock Products
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Address: No. 24 Tangmiao Rd., Hangzhou, Zhejiang

BEAMRIE: 0571-85122669
Telephone: 0571-85122669

E-Mail: 1137907994@qq.com

BRRHIE: 0571-89009556
Telephone: 0571-89009556

E-Mail: 2047699564@qq.com

LR 1% 0571-89001107
Telephone: 0571-89001107

E-Mail: wujtest@126.com

BAAHLIE: 0571-85027738
Telephone: 0571-85027738

LS,

E-Mail: Locktest@126.com

W bk & 52 3/3R 5 E#: http//www.zjttj.cn:807
Online Business-Reception/Report Inquires: http:// www.zjttj.cn:807

RUFHLIE: 0571-85023552
Complaint Tel: 0571-85023552



